

**INTERNATIONAL TESTING SERVICE CO., LTD.**1213/388 Ladprao 94 Ladprao Rd. Phlabphla, Wangtonglang  
Bangkok 10310

Tel 0-2559-2095 Fax 0-2559-2096

E-mail : sale@itest-lab.com web site : [www.itest-lab.com](http://www.itest-lab.com)

Client Name : **888 LION CO., LTD**  
 Address : **439, M.21, T.LUMLUKKA, A. LUMLUKKA, PATHUMTHANI, 12150**  
 DATE : **09-October-2012**

Test Report No. : **R-T-1210-028**  
 The sample submitted by client as below  
 Sample Name : **เศษจากปลอกสายไฟ**  
 Sample Description : -  
 Collect sampling date : -  
 Collect sampling by : **888LION CO., LTD**  
 Date Received : **05-October-2012**  
 Testing Date : **09-October-2012**

**TEST RESULTS**

Test Item(s)	Method*	Unit	LOQ**	Results	Standard***
Cr	EPA 3050B-ICP	mg/kg	0.024	5.56	2,500
As	EPA 3050B-ICP	mg/kg	0.133	2.70	500
Zn	EPA 3050B-ICP	mg/kg	0.177	116	5,000
Cd	EPA 3050B-ICP	mg/kg	0.005	4.69	100
Ni	EPA 3050B-ICP	mg/kg	0.029	2.03	2,000
Cu	EPA 3050B-ICP	mg/kg	0.087	7,643	2,500
Pb	EPA 3050B-ICP	mg/kg	0.061	4,574	1,000
Hg	EPA 3050B-ICP	mg/kg	0.062	ND	20

## Remark:

ND : Not Detectable (Lower than Limit Of Quantitation)

\* Method : วิธีการทดสอบตาม ประกาศกระทรวงอุตสาหกรรม เรื่อง การกำจัดสิ่งปฏิกูลหรือวัสดุไม่ใช้แล้ว (พ.ศ.2548)  
และ US EPA SW-846

\*\* LOQ : Limit of Quantitation (ปริมาณต่ำสุดที่ห้องปฏิบัติการสามารถหาได้)

\*\*\* Standard : ประกาศกระทรวงอุตสาหกรรม เรื่อง การกำจัดสิ่งปฏิกูลหรือวัสดุไม่ใช้แล้ว (พ.ศ.2548)

\*\*\*\*\* END OF REPORT \*\*\*\*\*

Test Result Approved

(Thanarat Khettiwan)  
Technical Laboratory

Test Report Approved by

(Jutarat Unkham)  
Head of Technical and Laboratory